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Sample Description :

ONE SAMPLE DESCRIBED AS SAMPLE OF PVC CONDUIT 25 MM MAKE ATUL(HEAVY, HMS); WAS RECEIVED.

: (The sampling has not been carried out by Shriram Institute for Industrial Research, the sample details

provided in the test certificate are based on declaration by the party.)

TEST RESULTS
As Per 15:9537(Pt. IIl) - 1983

‘ * Discipline : ELECTRICAL
Group : Wiring Accessories
3 S.No. Tests _ Value Observed Value Specified Conformity Protocol Followed
1 Checking of Dimensions [S:9537(PL.III) -1983
: a) Length of conduit (mm) 3 3 (Min.) Yes
b) Maximum outside diameter Gauge slides Gauge should Yes
! freely slide freely
¢) Minimum outside diameter Gauge did not Gauge should Yes
i slide freely not slide freely
E d) Minimum inside diameter Gauge slides Gauge should Yes
i freely slide freely
e) Length of socket end (mm) 41 40 (Min.) Yes
2 Bending test No cracks observed Sample shall not Yes 1S:9537(Pt.111) -1983

(at room temperature)

in sample after
the test

show any cracks
after the test
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3 Compression test 1S:9537(Pt.I) 1980
a) Difference between diameter

when force is applied (%)

; i} Specimen No. | 3 25 (Max.) Yes

§ ii} Specimen No. 2 3 25 (Max.) Yes

f i) Specimen No. 3 2 25 (Max.) Yes

t b) Difference between diameter
! when force is removed (%)

i) Specimen No. | 1 10 (Max.) Yes

‘: ii) Specimen No. 2 l 10 (Max.) Yes

i) Specimen No. 3 1 10 (Max.) Yes

i 4. Impaptgest I 3 (Max.) Yes 1S:9537(Pt.I) -1980
i [No. of specimens with crac

' or disintegration out of 12]

3

i3

Resistance to Heat, (mm 0.5 2.0 (Max.) Yes 18:9537(PL.II) -1983
| [Diameter of ball impression|

(sec. 3 30 (Max.) Yes 1S:9537(Pt.1) -1980

Burning, (seq
fter removal

[time of burning after
of flame|

) 7 Electrical characteristics

! Electric Strength 1S:9537(PL.I) -1980
; i} Specimen No. | Withstood Shall withstand Yes

: ii) Specimen No.2 - Withstood 2000 VAC for Yes

i iii) Specimen No. 3 Withstood I5 minutes Yes

Date of Receipt -11.06.2024
Date of Start - 13.06.2024
Date of Completion - 26.06.2024
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